

શ્રી ઝવેરી મહાજન ઝવેરાત અને મોતી
તોલાઈ ચેરીટેબલ ટ્રસ્ટ

CERTIFICATE OF NATURAL PEARLS



ESTD: 1909

PTR No.: E 6557

As per the best of our Knowledge it is Certified as follows:
અમારી સમજ પ્રમાણે નીચે મુજબનું પ્રમાણપત્ર આપવામાં આવે છે:

Radiography No.: 3129
Certificate No.: 003746
Reference No.: 1738
Date: 08/10/2015

Natural Pearls સાચા દાણા:	1
Drilled / Undrilled: વીંધેલું / કોર:	Undrilled
Weight (Carats): વજન (કેરેટ):	4.50
Weight (Chaw): વજન (ચવ):	13.20
Size(mm): માપ:	8.99-7.94-7.92
Remarks: નોંધ:	-----
Description: વિગત:	HALF DRILLED



Item(s) pictured above are not to scale
and the colour(s) may differ

Note:

1. All testing will be done at Owner's Risk
2. Owners are requested to check their goods before leaving the counter

નોંધ:

૧. તપાસવાનું કામ ઘણીના હિસાબે અને જોખમે.
૨. માલ તપાસવા આવનાર ઘણીએ માલ બરાબર તપાસી લઈ જવો.

Genuine Pearls Testing Dept.

223, Mumbadevi Road,
Mumbai - 400 002.
Phone: +91-22-2345 3655

ખરૂં મોતી તપાસવાનું ખાતું:

૨૨૩, મુંબાદેવી રોડ,
મુંબઈ - ૪૦૦ ૦૦૨.
ફોન: ૦૨૨-૨૩૪૫ ૩૬૫૫

P.M. D.T.
Signature of Tester / s